
City of Grass Valley
Wastewater System Master Plan

City of Grass Valley
Wastewater System Master Plan

August 23, 2016

Prepared for:
City of Grass Valley

Prepared by:
Stantec Consulting Services Inc.

101 Providence Mine Road, Suite 202
Nevada City, California 95959

V:\1840\business_development\ECOPRESS\Project_Graphics\El Dorado Hills CSD\edhcsd_park_site_plan.ai mlm 4-1-2011

Figure _-_
Figure Title



City of Grass Valley  
Wastewater System Master Plan 

 
 

 

Prepared for: 
City of Grass Valley 

Prepared by: 
Stantec Consulting Services Inc. 
101 Providence Mine Road, Suite 
202  
Nevada City, CA 95959 

 
 

 

August 23, 2016 



Sign-off Sheet 

 

This document entitled City of Grass Valley Wastewater System Master Plan was prepared by 
[...]
Further, the October 2013 memo identifies correction factors that should be applied to flume 
readings with various levels of downstream submergence. 

Odor Control 

The headworks building is equipped with a carbon scrubber odor control system to reduce 
emission of hydrogen sulfide gas and other odorous compounds to the atmosphere from the 
building headworks screen channels.   



CITY OF GRASS VALLEY  
WASTEWATER SYSTEM MASTER PLAN 

Wastewater Treatment Plant  
August 23, 2016 

alt l:\1840\active\184030342\report\ww_mp\rpt_wwmp_grass_valley_final_20160823.docx 5.18 
 

5.4.3 Flow Equalization 

The wastewater plant currently has two (2) equalization basins with a total capacity of 6.1 Mgal. 
The basins are lined and are located at the south side of the WWTP. The basins are hydraulically 
off-line and are designed to accept raw influent or primary effluent flows in excess of 7.0 Mgal/d. 
When the peak flow subsides, the stored wastewater is returned to the plant to be treated. In the 
event that the actual peak flow exceeds the design flow conditions or sustained longer, the 
equalization basins may become full. When influent flow conditions are such that equalized 
influent or primary effluent cannot be returned for treatment at a rate sufficient to prevent the 
basins over tipping and spilling, the basin contents would be pumped directly to the UV basin to 
prevent discharge of un-disinfected wastewater to Wolf Creek. The flow pumped from 
equalization storage would be blended with the filtered secondary effluent for disinfection prior 
to discharge. Historically, (from 2000 to 2014), peak flows have been diverted to the equalization 
basin about 5 times per year. The maximum reported volume that has been stored was 6.1 Mgal 
(the basins were full) on March 27, 2012.  

5.4.4 Primary Treatment 

Screened and de-gritted raw wastewater from the headworks flows by gravity into the primary 
clarifier distribution box where it is combined with plant recycle flows which include filter 
backwash, belt thickener filtrate, belt filter press filtrate, and miscellaneous process drains 
including building drains.  From the primary distribution box, a portion of the flow can be 
diverted to the equalization basins as needed to shave off the peak flows. The flow from the 
equalization basin can also be returned to the primary distribution box using the same pipe.  

Primary treatment is accomplished using two rectangular clarifiers. The primary clarifiers are 
designed to remove readily settleable suspended solids, thus reducing the BOD load on the 
secondary process. 

Primary effluent flows by gravity into one of the two primary effluent pump chambers where it is 
pumped to the aeration basins splitter box. Primary sludge collected with chain and flight 
mechanisms and primary scum are pumped using progressive cavity pumps to the anaerobic 
digester. 

5.4.5 Secondary Treatment 

The last major upgrade to the Grass Valley WWTP was in 1999 when a new secondary treatment 
activated sludge system was constructed. The secondary process is a Modified Ludzack Ettinger 
(MLE) activated sludge process for nitrogen removal. Secondary treatment facilities include two 
plug flow reactor basins, two secondary clarifiers, and a return activated sludge (RAS) pump 
station. The reactor basins are split to pre-anoxic and aerobic zones.  



CITY OF GRASS VALLEY  
WASTEWATER SYSTEM MASTER PLAN 

Wastewater Treatment Plant  
August 23, 2016 

alt l:\1840\active\184030342\report\ww_mp\rpt_wwmp_grass_valley_final_20160823.docx 5.19 
 

Primary effluent and RAS (Return Activated Sludge) are combined and enter the anoxic zone.  
The mixed liquor passes through the anoxic zone and enters the aerobic zones of the reactor 
basin.  Oxygen is supplied to the aerobic zone through fine bubble diffusers and aeration 
blowers.  The mixed liquor flows by gravity from the aeration basins to the secondary clarifiers 
where solids are settled out.  The settled sludge is returned back to the anoxic zone as RAS. A 
small portion of this settled sludge is wasted daily to control the solids inventory to maintain a 
desirable level suitable for treatment.  

Biological Reactor basins 

There are two plug flow biological reactor basins. Each reactor basin is subdivided into 7 smaller 
compartments (zones). Zones 1 through 3 are pre-anoxic and anoxic zones while zones 5 
through 7 are aerobic zones.  Zone 4 is a swing zone, i.e., can serve as either aerobic zone or an 
anoxic zone. A mixture of primary effluent and RAS normally enter zone 1 and exit zone 7. Air is 
provided for each aerobic zone by mechanical blower and fine bubble diffusers. Submersible 
mixers are provided for each anoxic zone for mixing. At the end of the last aerobic zone (zone 
7), some of the mixed liquor is returned to first anoxic zone (zone 1) to facilitate the denitrification 
process; the rest continue to the secondary clarifiers. 

Secondary Clarifiers 

There are currently two circular clarifiers with suction header mechanisms. Each clarifier includes 
modern design features such as energy dissipating inlet, flocculation wells, scum baffles and a 
scum collection system. 

RAS Pump Station 

The RAS pump station includes three centrifugal screw pumps: two duty and one stand by. Each 
duty pump is connected to the suction header of the corresponding secondary clarifier. The RAS 
pumps withdraw the settled sludge from the bottom of the secondary clarifiers and discharge it 
to the head of the reactor basins (zone 1, the first anoxic zone). The RAS pump station structure is 
located northwest of the secondary clarifiers.  

5.4.6 Tertiary Filtration Facilities 

Effluent from the secondary clarifier (secondary effluent) is pumped to the tertiary filters where 
secondary effluent suspended solids are removed. The tertiary filtration system consists of ten 
filter cells. Each cell is 11 feet in diameter and 16.5 feet high filled with 48-inches of 1.5 mm 
anthracite coal. In each filter cell, the wastewater flows downward through the filter medium.  
Solids particles are trapped on and within the filter medium, while the clean liquid stream passes 
through the filter bed.  Polymer is added to the filter influent as a filtration aid, as needed. 

As solids accumulate on and in the filter medium, the head loss will increase and the liquid level 
in the filter cell will rise. At a certain maximum level or after a set operation time, the filter is 
backwashed to remove the accumulated solids. Backwash is accomplished by the upward flow 



CITY OF GRASS VALLEY  
WASTEWATER SYSTEM MASTER PLAN 

Wastewater Treatment Plant  
August 23, 2016 

alt l:\1840\active\184030342\report\ww_mp\rpt_wwmp_grass_valley_final_20160823.docx 5.20 
 

of air and water through the medium. The combined action of the air and water act to churn 
the medium and flush out the accumulated solids, which are then recycled with the backwash 
water to the plant headworks. After the combined air and water backwash, the air is turned off, 
the water flow is continued to purge air bubbles from the underdrain compartment and the filter 
medium. 

The filtration system consists of filter feed pumps, polymer feed facilities, a backwash water 
supply, a backwash air supply system, and backwash water return basin, in addition to the filter 
cells themselves.  

Filter Feed Pumps 

The filter feed pump station was upgraded in1992. The upgrade included modifications to the 
filter feed pump station structure and the replacement of impellers on two of the filter feed 
pumps. In 1999, a fourth filter feed pump was added. The maximum (reliable) capacity of the 
filter feed pump system with three pumps in operation and pumping to the filters is estimated at 
approximately 7.0 Mgal/d.  

Polymer Feed Facilities 

The polymer feed facilities consist of redundant storage and metering pump facilities that can 
flow pace operator selected coagulants to enhance the filtration and coagulant process.  

Tertiary Filters 

The original tertiary filters were replaced with newer units in 1992 and three new filter units were 
added as part of the 1999 project for total of 10 filter units. According to the WWTP O&M 
manual, using the maximum design loading rate of 6.0 gpm/sf, the existing filters could treat up 
to 7.04 Mgal/d with one unit in backwash, and up to 7.82 Mgal/d with all units in operation.  

The existing filter cells are showing signs of corrosion on inside and outside surfaces and should 
be recoated. Additionally, even though the filter media has been added as needed it has not 
been replaced since the filters were originally installed (1999 for the most recent filter addition). It 
is recommended that filter media be replaced once every ten years.  

Filter Backwashing 

Filter backwashing is accomplished by the upward flow of air and water through the medium. A 
mixture of water, air, and filter media deposits is sent to the backwash water return basin from 
where it is drained into the drain pump station. The filter backwash system consists of a 
backwash water supply basin, backwash supply pumps, backwash air supply blowers, 
backwash water return basin, and backwash return pump station. 



CITY OF GRASS VALLEY  
WASTEWATER SYSTEM MASTER PLAN 

Wastewater Treatment Plant  
August 23, 2016 

alt l:\1840\active\184030342\report\ww_mp\rpt_wwmp_grass_valley_final_20160823.docx 5.21 
 

5.4.7 Effluent Disinfection 

Prior to 2008, Grass Valley WWTP final effluent disinfection was accomplished using gaseous 
chlorine. The system consisted of three chlorine contact basins and chlorine storage and feed 
facilities. In 2008, the plant made a transition to UV disinfection. A portion of the existing chlorine 
contact basins was converted to accommodate the open channel UV disinfection system. Two 
of the existing three channels were equipped with Trojan 3000 Plus UV disinfection systems. Each 
channel has three banks of UV lights with one bank serving as standby.  Each bank contains 
seven modules with eight lamps each for a total of 336 lamps. The system is designed for a 
theoretical 70% transmittance and an operating transmittance of 75% or higher. 

The existing UV system has sufficient capacity to disinfect the current equalized peak flow of 7.5 
Mgal/d. The existing UV system and UV channels are in good condition and operate well and no 
improvement is needed at this time. 

5.4.8 Solids Handling Facilities 

Under normal operations, WAS is pumped from the secondary clarifiers to the gravity belt 
thickener where WAS is thickened to an approximate concentration of 50,000 mg/L (5% solids). 
Due to the relatively high man-hour demands, the current solids handling operation at the WWTP 
does not incorporate the gravity belt thickener. Instead, WAS is pumped to the primary clarifiers 
where it is mixed with the influent. In the primary clarifiers WAS is co-settled with primary sludge. 

A mixture of WAS or (thickened WAS) and primary sludge is fed from the primary clarifiers to the 
anaerobic digester where solids are stabilized under anaerobic conditions. As new solids are fed 
to the digester, the same volume of digested solids is removed from the digester and sent to the 
sludge storage lagoon. Periodically the sludge lagoon is decanted with decant being sent 
directly to the head of the plant or to the filtrate holding tank. Sludge from the sludge lagoon is 
dewatered using a belt filter press. Filtrate from the belt filter press is pumped to the filtrate 
holding tank where it is stored and gradually returned back to the head of the plant.  The WWTP 
currently produces Class B biosolids which are taken by Synagro and land applied. 

5.5 PEAK FLOW MANAGEMENT MEASURES 

5.5.1 Relationship between Secondary Treatment Hydraulic Capacity and 
Flow Equalization 

The heart of the wastewater treatment plant and the key feature that determines plant 
capacity is the secondary treatment system, which includes the biological reactor basins and 
the secondary clarifiers. Once the secondary treatment capacity is determined, improvements 
to other unit processes will be discussed. The original plant is designed for an average dry 
weather flow of 2.78 Mgal/d with peak daily flow of 12 Mgal/d. However, the secondary 
treatment was designed for an equalized flow of 7.0 Mgal/d. Filters and disinfection processes 



CITY OF GRASS VALLEY  
WASTEWATER SYSTEM MASTER PLAN 

Wastewater Treatment Plant  
August 23, 2016 

alt l:\1840\active\184030342\report\ww_mp\rpt_wwmp_grass_valley_final_20160823.docx 5.22 
 

are also designed for approximately 7.0 Mgal/d. Any flow in excess of the equalized 7.0 Mgal/d 
is diverted to the 6.1 Mgal equalization storage basin. After the plant upgraded in 1999/2000, 
upsizing of the main trunk sewer was undertaken as described previously to alleviate sewer 
overflows from the collection system. As a result of these interceptor upgrades, the wastewater is 
conveyed to the treatment plant much faster than before and the peak flow to the plant has 
increased significantly. Currently, the ratio of the peak day flow to the ADWF is 7.7, which is 
much higher than the original design ratio of 4.3 (12/2.78).  

Biologically, the WWTP can still handle an average flow of 2.78 Mgal/d (the design ADWF) with a 
peak flow through secondary treatment of up to 7.0 Mgal/d. However, from a hydraulic 
perspective, as indicated above, the wet weather flow is more severe than the original design 
anticipated. The influent flow must be either treated immediately through the plant or equalized 
in storage until it can be treated later. The more flow that can be processed through the plant, 
the less equalization volume required. Figure 5-11 shows the relationship between the 
equalization volume available and the maximum flow that can be treated through the plant. 
Each curve in the family of curves represents an ADWF with an associated wet-weather flow (5-
day storm that has a return period of 10 years). The horizontal line represents the current 
equalization volume (6.1 Mgal) and the vertical line represents the current maximum flow that 
can be passed through the plant (7.0 Mgal/d). The capacity of the plant (in ADWF) is 
determined by looking up the closest curve to the point of intersection between the horizontal 
line and the vertical line. The graph shows that currently, the plant ADWF hydraulic capacity is 
about 1.4 Mgal, which is very close to the current flow (1.3 Mgal/d).  

Assuming that the plant’s biological capacity is not limiting, the hydraulic capacity of the plant 
(in ADWF) can be increased by either providing more equalization volume (which corresponds 
to moving the horizontal line up in Figure 5-11) or allowing more equalized flow to pass through 
the plant (which corresponds to moving the vertical line to the right in Figure 5-11), or both. 



CITY OF GRASS VALLEY  
WASTEWATER SYSTEM MASTER PLAN 

Wastewater Treatment Plant  
August 23, 2016 

alt l:\1840\active\184030342\report\ww_mp\rpt_wwmp_grass_valley_final_20160823.docx 5.23 
 

 

Figure 5-11 Relationship Between Equalization Volume and Equalized Flow 



CITY OF GRASS VALLEY  
WASTEWATER SYSTEM MASTER PLAN 

Wastewater Treatment Plant  
August 23, 2016 

alt l:\1840\active\184030342\report\ww_mp\rpt_wwmp_grass_valley_final_20160823.docx 5.24 
 

5.5.2 Site Limitations and Alternatives Development to Restore Secondary 
Treatment Capacity 

The peak wet weather flows experienced at the WWTP indicate that the collection system is in 
need of rehabilitation to minimize inflow/infiltration (I/I). An on-going collection system 
rehabilitation program must be initiated to effectively control the I/I. If the I/I is not adequately 
controlled and the peak flow to the plant cannot be handled, then more equalization volume is 
needed. The wastewater treatment plant site is very tight with limited space to add more 
equalization storage or other process improvements. Ideally, equalization basins should be 